EXTS100 2sima

EXT5100 Series ZEI1LTXY ) 4Ry FRIA—N—OvIIIY
Variable top feed cylinder bed overedgers

Parts Catalog

N YV
INY
Wil
-




IN—YAROTDRA

BZD/N\—YAZOJIE 2004 F 2 BRLEFD EXT5100
=AYV DERERMDIERDEHETHREL TL
£Y.

MERERUNDEGIE. EX5100 ) —X &R U@ ERE
ALTWET, EX5100 Y —XI\—=V T v I & TETE
Y (Cat. No. 97290)

W2~ 23 BICIIERmZE BRI IR L. EELERmDIE
B, BEN/N=YUXMIBEOTWVWEY, . B&E7
R ETNTOBESIE. /\—Y 1) X D REFNO. (&
BES) 2L TVET,

W/ \—Y ) X b DE@ESDREEH XXXXXX DEBamld. FF
EDOR (FTVSR) ICDIMERAENTVLET—IN
—VEm T, R L > TEDVE Y., T EDERR
BSIFT—II\—Uk 24~258) IT—HFELTEHL
TVETY,

BERICIHRES ATy 7 AzL& L. BR\EST
T, TOXEE - B EDNBRICEIEHEE T,

WERZE IR, BmBESZRRL TSRS
W LB TON=YAHEZOTDEEHBEITHRICEKY.
FEGLEEINBZIEDBIETDT. HoHLHT
THEIEEW,

15 & 1%1E (Models inserted)
EXT5100 Series

INTRODUCTION

M This parts catalog contains only special parts for
the EXT5100 Series that are in the making as of
February, 2004.

% Since common parts are used between the EX5100
Sereis, refer to the EX5100 Series parts book
(Cat. No. 97290) for parts except special ones.

B The components of EXT5100 series are arranged
according to the mechanism on pages 2-23. The
illustrations are on left pages and the part numbers
on right pages. The illustrated part and its part
number are assigned the same reference number.

B "XXXXXX" indicates gauge part numbers which
vary depending on subclasses. Please refer to the
gauge part list (pages 24-25).

B The index of part numbers are listed at the back of
this book for quick reference.

H To place an order for any part, please specify the
part number. Note that the contents of this book
are subject to change for improvement without prior
notice.

EXT5104-02/233N

EXT5114-03/333N

EXT5104-04/433

EXT5104-04/433N

EXT5114-04/433

EXT5114-04/433N

EXT5105-12/223N

EXT5104T-02/233N




B XX

B
Lﬁ')*%*ﬁ(‘l) ................................................ 2~3
J:EU#%*%(Z) ................................................ 4~5
ESE U HERE (3) -oeeeeerereree e 6~7
R R FIN—HERE -overeerenee 8~9
SHE | E TR A RBERE v 10 ~ 11
BT RE - vveveenveeneeese e 12 ~ 13
SASIHIEE 14 ~ 15
EFIERSE (1) EXT5104-02,04 EXT5114-03,04 EXT5105-12  **+*** 16 ~ 17
EEFERT (2) EXTS104T-02 -+ wsreereessssnssnssnssnsensanss 18 ~ 19
ESFHERER (3) EXTS104T-02 1+ ++ vrrreerseesesnnesssensennnens 20 ~ 21
HER| AT R W F A | oreereereenieaienianieeins 22 ~ 23
B D R Y e 24 ~ 25
R +eovveoveereerseensesseeie et 26
A ST LT R e 27

TABLE OF CONTENTS

page
TOP FEED MECHAN'SM(1) .............................. 2 ~ 3
TOP FEED MECHAN'SM(z) .............................. 4 ~ 5
TOP FEED MECHANISM(3) ++evrvereeseenssneneaneas 6~7
MACHINE BED FRAME, COVER -+++++c+veeeseeesueens 8§~9
NEEDLE DRIVE, KNIFE DRIVE MECHANISM -+--++-- 10~1
PRESSER FOOT MECHANISM = «e:eeveereereeeeees 12~13
LUBRICATION MECHANISM = creeeeeeereereeneene 14 ~ 15
SPECIFIC PARTS(1) EXT5104-02,04 EXT5114-03,04 EXT5105-12 *** 16 ~ 17
SPECIFIC PARTS(2) EXTS{0aT2 #+e+essereesesenessensaunnns 18 ~ 19
SPECIFIC PARTS(3) EXTs1041.02 ++++++vvvremeeeeesssssnmmneeees 20 ~ 21
ATTACHMENT FOR BLINDSTITCH HEMMING -+ +-++-- 22 ~ 23
GAUGE PARTS LIST :oooeeeeeeeeeeeeeeeeeneasaanananans 24 ~ 25
THREAD'NG DlAGRAM ....................................... 26

|NDEX ............................................................ 27






Esx) #8418 (1)

REF.NO. PART NO. BRI DESCRIPTION QT.
1 2765340 >y LINK 1
2 2405420 Tva BUSHING 1
3 2400390 & WASHER 1
4 0070560 NARIV b /M5X13 BOLT 1
5 2765350 Jva BUSHING 1
6 0072330 NARIV K /M5X17 BOLT 1
7 2765260 Fv bk NUT 1
8 2765330 9S50y CRANK 1
9 0072060 ARV /M6X22 BOLT 1
10 0072070 NAFY /M6 NUT 1
11 276536-920 HZ— COLLAR 1
12 0045330 NATURIV R /M6X12 BOLT 1
13 2765380 TASS FLAT SPRING 1
14 276527A0 g5y CRANKSHAFT 1
15 2403680 (] PIN 1
16 2021760 bi=pEeE i OIL WICK 1
17 2073580 )bk FELT 5
18 179320-050 Jx)bk FELT 1
19 2401480 R BALL 1

20  276528-910 ExUE () TOP FEED BAR ASSY. 1
21 2765390 -l OIL SEAL 1
22 2765400 S GUIDE/FEED BAR SEAL 1
23 0070070 TN /M3X3 SCREW 1
24 2402940 EE WASHER 1
25 0070440 M/NZ /MAX10 SCREW 1
26 2405420 Jva BUSHING 1
27 2400390 E& WASHER 1
28 0070560 NARIL /M5X13 BOLT 1
29 2765310 ExUEBERER GUIDE/TOP FEED BAR 1
30 0045430 NATUERY /MAX4 SCREW 1
31 2765320 EXUEBEERN GUIDE/TOP FEED BAR 1
32 0045430 NATUERT /M4AX4 SCREW 1
33 XXXXXXX ExuE TOP FEED DOG 1
34 0070140 TR /M3.5X10 SCREW 1
35  276520-920 HZ— COLLAR 1
36 0045340 NATVRIV ~ /M6X14 BOLT 1
37 2082350 EE WASHER 1
38 2740350 T PRESSER BAR 1
39 2402910 |E2 A S SPRING 1
40 2740370 Fv bk NUT 1
41 2740360 BT SCREW 1

TOP FEED MECHANISM(1)

@ xXxXxX &7 —IIN—Y T,
MEBSIE24 ~25BDT —IIN—YR%E

SRLTEEL, e

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 24-25)






X' #8418 (2)

REF.NO. PART NO.

276501A920
007024A0
276566-920
0045140
2765670

a b~ wN =

276572-920
0045330
271003C0
2082350
2025770

© o N O

-
o

1 276504-910

12 0045330
13 2082350
14 2765070
15 2016290
16 2765080
17 2765090
18 0045430
19 2765100
20 0045430

21 276511-920

22 0045330
23 2765120
24 2073580
25 2403510
26 2401480
27 276537-920
28 0045140

HRan i
=N
TFERFNNED /MAX18
IFt>

NETIER Y /M5X5
%

70y

ARV R /M6X12
#h

&

14|

2520 @)
BIVRIL b /M6X12
B

T

I

bzl

D>y

NANLERY /MAX4
%

NETUERD /MAX4

95y
INATURIV R /M6X12
7S5

ZxIbbk

)bk

ho—
NATIERD /M5X5

CONNECTION
SCREW
ECCENTRIC
SCREW
WASHER

CRANK
BOLT
SHAFT
WASHER
RING

CRANK ASSY.
BOLT
WASHER

PIN

RING

BLOCK
LINK
SCREW
PIN
SCREW

CRANK

BOLT
CRANKSHAFT
FELT

FELT

BALL
COLLAR
SCREW

TOP FEED MECHANISM(2)

DESCRIPTION

N =2 N = A A A A A A A A A AN AN -

NN~ a

w






Eix') B8 (3) TOP FEED MECHANISM(3)

REF.NO. PART NO. BRI DESCRIPTION QT.
1 276513-920 LN— LEVER 1
2 0045340 NATURIV k /M6X14 BOLT 1
3 276514A0 L/\—gf SHAFT 1
4 2010220 ouvy O RING 1
5 2402960 HZ— COLLAR 1
6 0045210 NATUERY /MEX10 SCREW 1
7 2765730 RIUNR SPRING 1
8 2765170 LN— LEVER 1
9 0070770 MNRD /MAXT SCREW 1
10 0070440 M/ /M4AX10 SCREW 1
11 2765180 SAER BLADE GUIDE 1
12 0070260 TINZ T /IMAX25 SCREW 3
13 2403320 AR—H SPACER 3
14 272538A0 REE ADJUSTING BAR 1
15 2403220 = SEAL 1
16 2005550 IEAER RING 1
17 2405590 |E= A SPRING 1
18 272539A0 Bty PIN 1
19 179201-050 Fwv b NUT 2

20 0045000 NATRIL R /M5X10 BOLT 2
21 2400420 EE WASHER 1
22 2765240 A by STOPPER 1
23 2765190 Fwv b NUT 1
24 0070590 & /M45 SCREW 1
25 2113010 m/\x SPRING 1






Ny K, hIN—igE MACHINE BED FRAME, COVER

REF.NO. PART NO. BRI DESCRIPTION QT.
1 270083A9U0 BIEA/N— (8) SIDE COVER ASSY. 1
2 274011-910 I PRESSER BAR 1
3 2701680 LFE! FABRIC GUIDE 1
4 2700810 HIN— COVER 1
5 2109300 m/\x SPRING 1
6 0071430 FANNZY IMAX5.5 SCREW 1
7 2700790 HIN— COVER 1
8 0070660 BxY /M4 SCREW 1
9 2700670 HIN— COVER 1
10 0071540 FNZY /IM3X3.5 SCREW 3






R , E T X X118 NEEDLE DRIVE, KNIFE DRIVE MECHANISM

REF.NO. PART NO. BRI DESCRIPTION QT.
1 271015-920 LN— LEVER 1
2 0071500 ARV /M6X12 BOLT 1
3 271023-910 & (fH) SHAFT ASSY. 1
4 2021760 Kaomih OIL WICK 2
5 271018C91Y0 #HEIJva () BUSHING ASSY. 1
6 179009-050 Jx)bk FELT 1
7 0045820 NATUERY /M4AX8 SCREW 1
8 2710160 >y LINK 1
9 0045450 NATUERY /M3X4 SCREW 1
10 2710170 BT PIN 2
11 0071850 FINRT /M3X4 SCREW 2
12 273001A920 g5y CRANK 1
13 0045330 RATVRIV ~ /M6X12 BOLT 1






I e

REF.NO. PART NO.

1 2740440

2 274043A0

3 274042-920
4 0045010

5 2740550

6 274045-910
7 213218A920
8 0045310

9 274048-910
10 2740540

1 2109300

12 007018A0
13 2740390

14 2740410

15 0071931

16 2740400

17 XXXXXX

@ xxxXxxx &7 —IIN—Y T,

BRI

Jva

FI IR

A>—

NAETURIV b /M5X14
EEEIARS

LN—

L/N—

INATVRIV R /M5X12
LN—

A~y

m/\x

FTFINF NN T /MAX6
LN—

>y

BRI /M4

ARy
I (#8)

HmESIE 24 ~ 25 EDT — YV /I\—Y&k%E

BRLTIEEL,

PRESSER FOOT MECHANISM

DESCRIPTION

BUSHING
SPRING
COLLAR
BOLT
SPRING

LEVER
LEVER
BOLT
LEVER
STOPPER

SPRING
SCREW
LEVER
LINK
SCREW

STOPPER
PRESSER FOOT ASSY.

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 24-25)

JEE T I U G = A A A

N = 2 o A

N



EXT5104T-02

EXT5100 Series

-




$ahiE LUBRICATION MECHANISM

REF.NO. PART NO. BRI DESCRIPTION QT.
1 274551A910 BEmMFE () JOINT ASSY. 1
2 274552A910 BEHRF JOINT 1
3 2041850 ouvy O RING 1
4 2745560 )bk FELT 1
5 0045430 NATUERT /M4AX4 SCREW 1
6 2745500 HIN— COVER 1
7 2745590 LUe SPACER 1
8 007018A0 FTFIRFNNRT /MAX6 SCREW 2
9 2745490 )bk FELT 1
10 2103200 Ei= EXHAUST OIL DISTRIBUTOR 1
11 2403710 Fa-—7 TUBE 1
12 2745920 ®F JOINT 1
13 2745290 Jx)bk FELT 1
14 2745300 HIN— COVER 1
15 0071920 BRI /M4 SCREW 2
16 2021760 bi=pEeE i OIL WICK 1
17 2401520 - OIL WICK 1
18 274517B910 N T (58) PIPE ASSY. 1
19 2400970 R BALL 1

20 0045430 AR /MAX4 SCREW 1
21 274593B910 N T (58) PIPE ASSY. 1



?/ EXT5104-02,04

@ EXT5105-12




E A5 (1)

REF.NO. PART NO.

1 XXXXXX
2 0070130
3 2740510
4 0070100
5 2741060
6 0070090
7 212059-B0
8 2126680
9 0050300
10 XXXXXX
1 0070130
12 2740510
13 0070100
14 2741060
15 0070090

16 212059-B0

17 2126680
18 0050300
19 XXXXXX
20 0070130
21 2740510
22 0070100
23 2741060
24 0070090

25 212059-B0

26 2126680
27 0050300

@ xXxXxX |E7 —IIN—Y T,

BRI

I (8
FINRY /M3.5X8
IIYNZR
TN /M3X6
T4 H—H—F

TR /M3X5
Evxv/Q
TR
FRY/CIX23
AT )

FNFT IM3.5X8
FI IR
FINF T IM3X6
TAVA—A—R
FINRD IM3X5

E>x/C
TR
FXT/CIX23
T (8
TR /M3.5X8

XTUNZR
TN IM3X6
T4 vA—A—R
TR /M3X5
Erxo/C

TR
FXT/CIX23

HRESE 24 ~25 HOTF—I/N\—VY&KE

BRLTIEEL,

SPECIFIC PARTS(1)

DESCRIPTION

PRESSER FOOT ASSY.
SCREW

SPRING

SCREW

FINGER GUARD

SCREW

SCREW

PRESSER FOOT AUXILIARY PLATE
SCREW

PRESSER FOOT ASSY.

SCREW
SPRING
SCREW
FINGER GUARD
SCREW

SCREW

PRESSER FOOT AUXILIARY PLATE
SCREW

PRESSER FOOT ASSY.

SCREW

SPRING
SCREW
FINGER GUARD
SCREW
SCREW

PRESSER FOOT AUXILIARY PLATE
SCREW

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 24-25)

JEE T I U G = A A A JEE T I U G = A A A

= A A A



EXT5104T-02




E A5 (2)

REF.NO. PART NO.

213062B0
3065270
0045540
2402830
270522C0

a b~ wN =

XXXXXX
0070130
2740510
0070100
2741060

© o N O

-
o

1 0070090

12 212059-B0
13 271544-91Y0
14 271542-920

15 0071500
16 2715460
17 2021760
18 0045450

19 271533B910
20 179130-050

21 0070541
22 2330350

@ xxxxxx |&7 —IIN—Y T,

BRI

AN~

T
NATUERY /M3X3
Tz
958

I ()
TN /M3.5X8
ESAYIAY-S
SENZT /M3X6
T4 H—H— R

SENRT /M3X5
ez /1
Hib—n\—Btv k
LN—

NARIV K /M6X12

TIEY ()
Hamig
NATUERT /M3X4
EIb——& 8
Jz)b bk

SENRT /M3.5X6.7
)bk

HRBESIE 24 ~25HOF—I/N\—VY&RE

BRLTIEEL,

©

SPECIFIC PARTS(2)

DESCRIPTION QT.

SIDE COVER
PIN

SCREW

PIN
CRANKSHAFT

PRESSER FOOT ASSY.
SCREW

SPRING

SCREW

FINGER GUARD

SCREW

SCREW

UPPER LOOPER HOLDER ASSY.
LEVER

BOLT

PIN ASSY.

OIL WICK

SCREW

UPPER LOOPER HOLDER ASSY.
FELT

SCREW
FELT

= A A A JEE T I U G = A A A

JEE T I U G

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 24-25)



EXT5104T-02




E A5k (3)

REF.NO. PART NO.

210529A9T0
201086B0
210531-9T0
21010680
263543-TAO

a b~ wN =

2084480
263544-TAO
2103190
2084490
005082A0

© o N O

-
o

1 275015B0

12 2750070
13 2750200
14 2750450
15 0070070

16 275531-910
17 2756140

BRI

REAF (@)
Aot/ \ %
KRBT (B
M/ \x (38)
PSS

SFxv b
=m
a1
)bk
FFHE /C5

7545w b
o

R

ol

TN T /M3X3

EADAC Tl
ZzIVk

SPECIFIC PARTS(3)

DESCRIPTION QT.

TENSION SPRING ASSY.
SPRING

TENSION SPRING ASSY.
SPRING (LIGHT)

KNOB

RATCHET
SPRING SHIELD
DISC

FELT

SCREW STUD

BRACKET
THREAD GUIDE
THREAD TAKE-UP
THREAD GUIDE
SCREW

NEEDLE COOLER
FELT

A AN A A A AN 2

= A A A



#&5 | & (Blindstitch hemming)

EXT5105-12




HESIERT7 Ry FAVE

REF.NO. PART NO.

1 2106850
2 2106800
3 2106810
4 0051840
5 2011910
6 0030440
7 2106820
8 0050530
9 2106830
10 2106840
1 0029060
12 0070200
13 2012520

14 210691A910
15 205361A0

16 0050570
17 2106890
18 0051570
19 0024300
20 2106900
21 0050880
22 1670660
23 0029050
24 1371420
25 2106920
26 0012060
27 2130950
28 0012290
29 0050570

30 201211C910

31 2058350
32 0052990
33 303312A0
34 3033130

BRI

7oy b (8
TS5y b
ey

&R /C5
m/\x

NATY /G5
S

SR /CAX4.8
e

- TAGS

FINRT /CAX2.6
FINRT /MAX10
INRES

EHE (Tv b)
ERE

SENZT /C3X5
7S5 b
SENRT /C3X4.5
Bxv/C3
7S50 b

INARIV K~ /CAXT7.5
e

R /C5X4.5
g

AkwN

TR /CAX5.3
AR

TR /C3X45
N /C3X5
FEA () (40mm)

TR

SR /C3X2.6
ARy
9507

ATTACHMENT FOR BLINDSTITCH HEMMING

DESCRIPTION

BRACKET ASSY.
BRACKET
HINGE

SCREW
SPRING

NUT
WASHER
SCREW

PIN

FLAT SPRING

SCREW

SCREW

WASHER

CLOTH GUIDE ASSY.
CLOTH GUIDE

SCREW
BRACKET
SCREW
SCREW
BRACKET

BOLT
WASHER
SCREW
WASHER
STOPPER

SCREW

AUXILIARY PLATE
SCREW

SCREW

GUIDE ASSY. (40mm)

GUIDE
SCREW
STOPPER
CLAMP

A AN A A A A AN A AN A A A A A A A A A A A a A A A A

[EE N G Y



L 5 Y

=

e

N Vi

LL# osolele g
1ZX0a 026-0€964L 0190.4¢ 0L0l€le oviciioc 14 - NEEYIVO-YOLGLXT
ovsolele €
LL# 080L€lC g
1ZX00 026-0€96.L 0L90..¢ 0Lo0lgle oviciioe 14 - €EVIVO-¥0LSLX3
ovsolLele €
S
NNWND 0¢6-¢c0..2 0L90..2¢ 0L0lgle osolele oviciioe 14 4 NEEE/E0-VLLGLXT
€
61 osolele g
12X00 026-0€96.L 0L90..¢ 0L0lgle oviciioe 14 - NEEZ/Z0-¥0LS1XT
ovsoLele €
37033aN H3d710H dv3d 1INOY4 J4INM J4INM MS ON 03ds/
37d33AN asdvno 31a33aN d3IMOT d3ddn I9NVO AdAL ANIHOVIN
s B L YxL | YXT | Gk | EAAAS
[ ——— |
& L
v 2 =
00Sv98c.Lle 00s-0lilEle S
00904242 61# 0€90..2 | 00¥V98¢C.L.C ovveLlC 049L-v0%222 | (091-€0L€L2) |(0491-€0v.2L2) | 0491-80¥2.2 | 00%-0LLELT 14 - NEEV/VO-¥0LSLX3
00€v98c.LLe oog-ollele €
00SVv98¢c.L.Le 00s-LLLELC S
0090.4¢ 61# 0€90..¢2 | 00¥V98¢C.L.LC ovveLLC 049L-v0¥222 | (09L-211€12) |(0491-€0v222) | 049L-60¥L22 | 00-LLLELE 14 - €EVIVO-¥0LSLX3
00€v98c.LLe 00¢-LLLELe €
00Sv.8cLle 00s-cllele S
0100.4¢ 8L#09290.L.2 | 00¥V.18cLLlC ovveLLC 049L-v0¥222 | (091-€0L€L2) |(0491-€0v222) | 0491L-80¥2.2 | 00%-CLLELT 14 4 NEEE/E0-VLLGLIXT
0oev.8clle oog-cliele €
00SVv98¢c.L.le 00s-ollele S
0090.4¢ SL#0VZ90.L.Z | 00¥Vv98CLLC ovveLlC 049L-v0¥222 | (091-€0L€L2) |(0491-€0v222) | 0491L-80¥22 | 00%-0LLELT 14 - NEEZ/Z0-¥0LS1XT
00€v98c.LLle 0og-ollele €
¥3d001 d3d001 'ASSY LOO4 90d 90d 90d 90d 'ASSVY ©0d 31vd MS | ON 03ds/
d3IMOT d3ddn d3SS3dd d334 doL a3s3d 44ia a33ad 'Xnv | d3a34 NIVN | d334 NIVIN 37d33aAN I9NVO 3dAL IANIHOVIN
=\ =L | =\—=1T | (B Tt | HOA¥ET | BHAFEEE | HO¥FEY | YyRAEE|(E) HOEE M8 G—& YMAAT
—

(1)1SI7'SLYVd 39NVD 00L51X3

(1) Am—\1<—L 00LGLX3




b & B 9 & ¢

N Yo

NNW%OO 026-0€96.1 019042 0l0lele ovs8olele ovLiclioc € - NEEZ/20-1¥0LS1X3
NNWND 026-0€96.1 01904.2¢ 0L0L€le 080L€le ovicLioe 14 - NEZZ/ZL-S01S1X3
S
NNFVMMD 0¢6-2¢0.L.L¢C 019042 0l0lele 08olLele ovlicLioe 14 4 NEEYIVO-YLLSLIXA
€
S
NNFVMMO 0¢6-2¢0.L.¢C 0190..¢ 0l0lele 080lLele ovlicLioc 14 4 €EVIVO-VLLSLX3
€
37033aN H3d710H dv3d 1INOY4 J4INM J4INM MS ON 03ds/
31A33N advno 31a33aN d3IMO1 d3ddn I9NVO IdAL INIHOVIN
) e -
s B 2= YxL | YXT | Gk | EAAAS
[ 1
& [ L]
ety
0lc0.LLc LZ# 0020LLc | 00¢€-LL08.C ovveLle 0491-0¥222 | (091-€01€12) | (0491-€0¥222) | 049L-80¥.L.2 | 00£-88G..2 € - NEEZ/20-1L¥0LS1X3
0090..¢ Sl#0290..¢ | 00¥-L8LLLC 08S€l/lC 0491-20¥222 | (091-€01€12) | (0491-10¥222) | L49L-20¥222 | 00¥-00LELT 14 - NEZZ/ZL-S01LS1X3
00sv.8clle 0o0s-cliele ]
0090.4.¢ 61# 0€90..¢C | 00¥V.8cCLlLlC ovveLle 0491-0¥222 | (091-€01€12) | (0491-€0¥222) | 049L-80¥2.2 | 00¥-ZLLELZ 14 4 NEEV/VO-V1LLGLX3
00ev.ig8clle oog-cliele €
00sv.8clle oos-cliele S
0090..¢ 61# 0€90..C | 00¥V.8cCL.C ovveLle 0491-0¥222 | (09L-21L€12) | (0491-€0¥222) | 049L-60¥2.Z | 00¥-€LLELZ 14 4 €EVIVO-VLLSLX3
0oev.igelle ooe-cliele €
d3d001 d3d0071 1004 Hod 90d 90d 90d 'ASSY 90d 31vid MS ON 03ds/
d3IMOT d3ddn d3SS3dd a334 doL [eEEEEEI] a3adxnvy a334d NIVIN a33d NIVIN 31d33N I9NVO IdAL ANIHOVIAN
= | =T | TeE | BART | B0REE | BOREs WYEoRE(®) Bo%RE 4 G—& | WHALS
[ 1]

a

(2)SLYVd I39NVD 00L51X3

(2) m—\1<—L 00LGLX3




THREADING DIAGRAM

B
N
-
S O K fE
REENO. | paART NO. APPRLICABLE MACHINE
EXT5104-02, 04
1 SAOTIS0 | ExT5105-12
1 9A01160 | EXT5114-03, 04




1T vIR

PART NO.
0012060
0012290
0024300
0029050
0029060
0030440
0045000
0045010
0045140
0045140

0045210
0045310
0045330
0045330
0045330
0045330
0045330
0045340
0045340
0045430

0045430
0045430
0045430
0045430
0045430
0045450
0045450
0045540
0045820
0050300

0050300
0050300
0050530
0050570
0050570
005082A0
0050880
0051570
0051840
0052990

0070070
0070070
0070090
0070090
0070090
0070090
0070100
0070100
0070100
0070100

0070130
0070130
0070130
0070130
0070140
007018A0
007018A0
0070200
007024A0
0070260

0070440
0070440
0070541
0070560
0070560
0070590
0070660
0070770
0071430
0071500

0071500
0071540
0071850
0071920
0071931
0072060
0072070
0072330
1371420
1670660

179009-050
179130-050
179201-050
179320-050
2005550
2010220
201086B0
2011910
201211C910
2012520

PAGE REF.NO
23 26
23 28
23 19
23 28
238 1
23 6

7 20
13 4
5 4
5 28
7 6
13 8
3 12
5 7
5 12
5 22
" 13
3 36
7 2
3 30
3 32
5 18
5 20
15 5
15 20
1" 9
19 18
19 3
1" 7
17 9
17 18
17 27
23 8
23 16
23 29
21 10
23 21
23 18
23 4
23 32
3 23
21 15
17 6
17 15
17 24
19 1"
17 4
17 13
17 22
19 9
17 2
17 1
17 20
19 7
3 34
13 12
15 8
23 12
5 2
7 12
3 25
7 10
19 21
3 4
3 28
7 24
9 8
7 9
9 6
1" 2
19 15
9 10
1 N1
15 15
13 15
3 9
3 10
3 6
23 24
23 22
1" 6
19 20
7 19
3 18
7 16
7 4
21 2
23 5
23 30
23 13

PART NO.
2016290
2021760
2021760
2021760
2021760
2025770
2041850
205361A0
2058350
2073580

2073580
2082350
2082350
2082350
2084480
2084490
21010680
2103190
2103200
210529A9T0

210531-9T0
2106800
2106810
2106820
2106830
2106840
2106850
2106890
2106900
210691A910

2106920
2109300
2109300
2113010
212059-B0
212059-B0
212059-B0
212059-B0
2126680
2126680

2126680
213062B0
2130950
213218A920
2330350
2400390
2400390
2400420
2400970
2401480

2401480
2401520
2402830
2402910
2402940
2402960
2403220
2403320
2403510
2403680

2403710
2405420
2405420
2405590
263543-TAO
263544-TAO
2700670
2700790
2700810
270083A9U0

2701680
270522C0
271003C0
271015-920
2710160
2710170
271018C91Y0
271023-910
2715338910
271542-920

271544-91Y0
2715460
272538A0
272539A0
273001A920
274011-910
2740350
2740360
2740370
2740390

PAGE REF.NO
5 15
3 16
1" 4
15 16
19 17
5 10
15 3
23 15
23 31
3 17
5 24
3 37
5 9
5 13
21 6
21 9
21 4
21 8
15 10
21 1
21 3
23 2
23 3
23 7
23 9
23 10
23 1
23 17
23 20
23 14
23 25
9 5
13 1
7 25
17 7
17 16
17 25
19 12
17 8
17 17
17 26
19 1
23 27
13 7
19 22
3 3
3 27
7 2
15 19
3 19
5 26
15 17
19 4
3 39
3 24
7 5
7 15
7 13
5 25
3 15
15 N
3 2
3 26
717
21 5
21 7
9 9
9 7
9 4
9 1
9 3
19 5
5 8
1" 1
1" 8
1 10
1" 5
1" 3
19 19
19 14
19 13
19 16
7 14
7 18
1 12
9 2
3 38
3 M
3 40
13 13

PART.NO.
2740400
2740410
274042-920
274043A0
2740440
274045-910
274048-910
2740510
2740510
2740510

2740510
2740540
2740550
2741060
2741060
2741060
2741060
274517B910
2745290
2745300

2745490
2745500
274551A910
274552A910
2745560
2745590
2745920
2745938910
2750070
275015B0

2750200
2750450
275531-910
2756140
276501A920
276504-910
2765070
2765080
2765090
2765100

276511-920
2765120
276513-920
276514A0
2765170
2765180
2765190
276520-920
2765240
2765260

276527A0
276528-910
2765310
2765320
2765330
2765340
2765350
276536-920
276537-920
2765380

2765390
2765400
276566-920
2765670
276572-920
2765730
303312A0
3033130
3065270

PAGE REF.NO.
13 16
13 14
13 3
13 2
13 1
13 6
13 9
17 3
17 12
17 21
19 8
13 10
13 5
17 5
17 14
17 28
19 10
15 18
15 13
15 14
15 9
15 6
15 1
15 2
15 4
15 7
15 12
15 21
21 12
21 1"
21 13
21 14
21 16
21 17

5 1
5 N
5 14
5 16
5 17
5 19
5 21
5 23
7 1
7 3
7 8
7N
7 23
3 35
7 22
3 7
3 14
3 20
3 29
3 3
3 8
3 1
3 5
3 "
5 27
3 13
3 21
3 22
5 3
5 5
5 6
7 7
23 33
23 34
19 2

PART.NO.

PAGE REF.NO.

PART.NO

INDEX

PAGE REF.NO



dioD e|peaN puowelq :jo Aieiqi| 8y} wol



dioD e|peaN puowelq :jo Aieiqi| 8y} wol



NG AZDTEKRN R
At T 553-0002 APRTEEXEM 5-7-2 TEL (06)6458-4739
FAX (06)6454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.

5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan.  Phone :(06)6458-4739
Telefax: (06)6454-8785

Cat. No. 97300 A\ February 2004
© 1996 PEGASUS SEWING MACHINE MFG. CO., LTD.

TON—=YAZROJICEEHENTVWEIABIE. WRDHFERLKEETEIENHIET,
The description in this PARTS CATALOG is subject to change without prior notice.





